BULLETIN No. 1125
ISSUE |
N JANUARY, 1945

TELETYPE

PRINTING TELEGRAPH SYSTEMS

PARTS
DISTRIBUTORS

(XD79 AND XD95)

MOTOR ARRANGEMENTS

" ) - (EX, EY, EZ AND GW)
XD79EZ 14AA TRANSMITTER DISTRIBUTOR
XD79EY 14AB TRANSMITTER DISTRIBUTOR
XD79EX 14AD TRANSMITTER DISTRIBUTOR

XD9s6W 14ABM  TRANSMITTER DISTRIBUTOR

[TELETYPE |

e
CORPORATION

SUBSIDIARY OF

Western Electric Company

| CHICAGO, U.S. A

PRINTED IN U.S.A.




I
(B-1125)

ALPHABETICAL INDEX

DESCRIPTION PAGE NO.
Ball (Assem.) = = = = = = = = = = = « = - = 7
Base - Walnut - - = = = = = - = = = = - - = 1
Base Plate - = = = = = = = = -« = = - - & 1
Brushes - Distributor - - = = = = = = - - - 5
Brushes - GOVernor =- - = = = = = = = = - « 13
Brush Holder (Assem.) ~ « = - = = = = = = = 5
Cable = = = = = = = - o = ¢ = = = = = 8,11,12
Cables (Assem.) = = = = = = = = = = = = = = 8
Cable Clamps = = = = « = = « = = =« = = = = 1
Center Contact Governor (Assem.) - - - - - 13
Clutch Lever (Assem.) « = = = = = « = = = - 6
Condenser (Assem.) = = = = = = « = = = - = 1,
Condensers = = = = = = = = = = = = =« = 1,7,14
Contact Screw Bridge (Assem.) - - - = = ~ = 3
Cords (Assem.) = - - - = = = = = = = = = = 8
Disc (ASS6M.) = = = = = = = = = = = = = = « 5
Distributor Cover - Walnput =« - = « - - - = .9
Feed Lever (Assem.) = - = = = = = = = = = = 6
Feed PaWl = ~ = = = = = = = o = = = = = = = 6
Feed RO1l = = = = = « = & = = = = = = = = = 2
Foot - Rubber = = = = = = = = = = = = = = = 1
Gear GuATd =~ = = - = = = = = = = = = = = = 1
Gears - - = = - = - ~ = - - - - - - - 10,11,12
Governed Motor (A.C., Series) - - = - - - - 12
Governed Motor (D.C. Shunt) = - - - - - - - 11
Governor Brush Bracket (Assem.) -~ - = - - - 13
Guard - GOVernoOr = = = = = = = = = = = = = 1
Magnet (Assem.) = = = = = = = = = - - - - - 6
Main Shaft (Assem,) = = = = = = = = = = = = .5
Main Shaft Bracket (Assem.) - - - =« - - - - L

DESCRIPTION . PAGE NO.
Motors - = = = = = = = = = = - « = - = 10,11,12
Motor Arrangement "EX" - - - - = = ~ - - -~ = 11
Motor Arrangement "BY" - - = - = = = = = = - 12
Motor Arrangement "EZ" - - - - -~ - - = - - - 10
Motor Arrangement "GW" - = = = = = = = = - = 12
Motor-Governed (A.C. Series) - = = = = - = - 12
Motor-Governed (D.C. Shunt) = = = = = = = - 11
Motor - Governor Filter (Assem.) - - = ~ - - 14
Motor - Synchronous = = = = = = = = = - = - 10
Operating Lever (Assen.) ---------- 7
Pinions - = = = = = = = = = = = - - = 10,11,12
Plugs - Cords = = = = = = = = = = = = = ~ = 8
Power Cord (Assem.) = = = = = = = = = = - = 8
Resistors (Flat Type) =~ = = = = = = = = = « 14
Resistors (Round Type) - - = = = = = = - - 1,14
Resistor and Bracket (Assem.) - - - - = - - 14
Resistor Unit (Assem.) = = = = = = = = = = = 14
Retaining Lid (Assem.) - -~ = = = = = = = = = 2
Snap Panel - Walnut = = = = = = - = = = - - 9
Synchronous Motor = = = = = = = = - = = = = 10
Tape Exit Guide = = = = « = = = = = = = = & 9
Tape Guide Plates « = = = = = = = = = = - - 2
Tape-Out Contact (Assem.) - - - - - - - - - 2
Tape Sensing Lever Bearing Bratket - - - - - 3
Tape Sensing Levers (Assem.) e e e e - - 3
Target - 10 Spot = = = = = = = 0 o = - = = = 13
Termimal Blocks (Assem.) = - = = = = = =« = 3,7
Top Plate (Assem.) = = = = = = = =~ = = = = = 2
Transmitter Brush Filter (Assea.) - - - - - Vi

Transmitter Cover - Walnut = = = = = = - = - 9




974G/ BASE ~ WALNUT-

124857

1264 SCREW

6035
2846

8539
2/9/
7002

sceew )

(B-1125)

1

N

(@od60 CABLE CLAMP

/ L
L ya
A
e T T‘“H_‘T_ ) "1
{18 H I .

- —

6 o
' o o

72508 SCREW §74
2/97 LOCK WASHER

~q/099 IPHcER

//60 SCREW

2/9/ LOCK WASHER
FOO2 WASHER

WASHER)

SCREW
LOCK WASMHER
WASHER

B5483 PLATE

104657 GEAR GUARD

F5508 FOOT ~RUBBER

/60 SCREW
123~2048 WASHER

101630 BASE PLATE ——w]
(WITH WSULATOR)

108215 COMDENSER}MF,
USED ON XD S5 oMLY

(8308 CABLE cLamp
72966 SCOEW = £7

2/9/ LOCK WASHER
\7002 WASHER

(/00-84 SCREW
3646 LOCK WASHER

{
;
'ﬁhﬂ'

e

W
G5

@

IL38 WASHER
\77/28 WASHER ~BAELITE

(697 £ES/STOR 1600 OWMS]

p—

(800-800) ]
USED ON XD95 OMLY

__[6746. SceEw

BASE —WALNUT
(Top viEW)

UNLESS OTHERWISE SPEGIFIED
ALL PARTS SHOWN ON THIS PAGE

ARE COMMON TO XD79 AND XD95°

gxs/ LOCK WASHER



[/0/393 RETAINING LID (ASSEM.)

.’/6-/53 DowsL

300-3/9 L1D WOLOER

300-320 SHAFT
97445 RETAINING LID
99230 LD PLATE
| 96-5  smarT

I5-/37 LATCH SPRING ——m|

1168 SCREW |
95954 SCREW PLATE
95953 SHIMS

300-322 LATCH

1162 ScRew )
103-27 WASHER )

USED QN XDT9 oWLY
(7108057 TAPE GUIDE PLATE

—2—
(8-1125)

/303 SCREW
(98414 £ccenrer

/1768 SCREW

1759 SCREwW

TOP PLATE (ASSEM.)
(TOP VIEW)

300-3/2 DETENT BRACKET-

35-33 SPRING

33-337 ScrEw
i

136
\WB0-3a DETENT LEVER)
(WITH ROLLER AND PIN )J

8490 TOP PLATE

249/ wedRING sTRIP|_

72069 SHIM. J
1293 SCREW
YBED ON XD79 oMLY
E/:QZ SCREW

JOO-303 FEED RoLL BLARING

J00-302 FEED RoOLL

//6Z Sceew

TOP PLATE (ASSEM)
(BOTTOM VIEW)

UNLESS OTHERWISE SPECIFIED
ALL PARTS SHOWN ABOVE
ARE COMMON TO XD79 AND XD95

97468 TAPE GUIDE PLATE

97447 CQONTACT PN

(97448 CONMNTACT PIN GU/DE

(MOUNTED ON TOP OF 300-303
L FEED ROLL BEARIMG ) .

1?7 SCREW
3640 LOCK WASHER
0327 WASHER

~,
(07446 BOACKET
47733 mwsuLaTOR
9772/ CONTACT SPRING - UPPER
81726 TERMINAL
4/733  WSULATOR (2)
STIFFENER
CONTA T SPRING -LowER M
TERMINAL '
IWSULATOR (2)
CLAMP PLATE
Sceaw
BUSHING -BAKELITE

97467 TAPE~OUT .CONTACT (ASSEM.

6746 Sceew

\2r2/  cock wasrmer

ALL PARTS SHOWN ABOVE
ARE USED ON XD95 ONLY




25548 ,
a’aa 170 ‘lzﬂ(k BWITH PRMATORE) 101715 TERMINAL (ASSEM,

10/7/4 SPRING

300471 LEVERTE (WVITH RRIIATURE) Loy TECMIAL

E7Q0 SCREW
3624 MWASHER - BRASS
/05220 BYSHING-~BAKELITE

30072 LEVER I(WITH SRMIATYRE)

22030 COVTRCT ToNGUE
300173 LEVERRINITH RONIRTORE)
36/8 INSULATOR

300-178 LEVER"S(WITW RENIATURE)

- 125814

HOO/06 LEVER BEARING

77004 BRACKET (WITH DOWEL S)—

779 SCREW 1
2/9/ LOCKk WASHER = 115828
/64 SCREW - 30012/ SHAFT

o} Y)Y 33-335 SCoEW

S 1169  Sceew
125833
300-/37 LEVER GUIDE \§ > 1160  ScREW

701439 FEED LEVER STOR.,.
M“U“LJ%‘ [43;/56 sa:fwll'?ﬂ’lf; -If7&59
J 219/ LOCK WASH:
179 SCREW 3643 WASHER
TAPE SENSING LEVER BEARING BRACKET

F/t-? CONTAET SCREW lwes  sceew <
300-5/0 TE4 L T |200-/3 71P-808SS
S446 SCREW ) 300-/08 BRIDSE-UPPER
300-/10 INSULATOR i e 300-1/0 INSULATOR
300-109 BRIDEE~LOWER - OISO

- EEHEE E T 5446 SCREW
véa  scesw ) J
200-//18 T/P-BHSS | 6803 TERMINAL
k/t—? CONTHICT SCRoEWY ‘ |

300-107 CONTACT SCREW BRIDGE (ASSEM.)

300-179 TERNINAL BULKK

101713 TERAMNRL

[3e-6a w07
V3-276 scecw

S

3232 TERMNAL: 1169 SCRENW

9520 TERMINAL BLOCK (ASSEM.)

ALL PARTS SHOWN ON THIS PAGE
ARE COMMON TO XD79 AND XD93

&




81258 SCREW.

—4—
(B—1125)

G745 SCREw

77082 BRACKET (ASSEM.)—

(6811 ScoEw A

AW

\2/91 tock WASHER

L

74838 BEARING BRACKET

il
1Nl

6533 ScRtw

Lo o [@"ll ||ﬂS“

2669 Lock NIS//EPJ

MAIN SHAFT BRACKET (ASSEM))

]\2/3/ LOCK WASHER

:

300-400 BRACKET —LEFT

300-20/ BRACKET -RIGHT-

125879

1160 SCREW

(c746 sceew E8/(/

2/9/ LOCK WASHER
Joo2

S

/16O SCREW

(6746 sceew

ALL PARTS SHOWN ON THIS PAGE.
ARE COMMON TO XD79 AND XD9%

E/s ! LOCK WASHER

[ ORI TUp I T



/04528 RETAINING RING

_5_
(B-1125)

/04527 DISC (ASSEM.)—

8/258 SCREW

104530 RANGE SCALE

/1/68 SCREW

20467 Scesw )

-~
868/5 BRUSH HOLOER ARM

104529 MHANOLE

(6539 sceEw

8330 WASHER]

77063 STOP POST

2/9/ LOCK WASHER
\7002 WASHER

~N
77048 BUSHING ~BAKELITE

77024 CLAMP PLATE

80957 SCREW

93009 BRUSH

7\705 7 BRUSH HOLOEE

<

220/ NMUT

/05069 BEARING COVER

4818 LOCK WASHER

[3288 WASHER

726442 BALL BEARING

72579 WASHER

/05070 FRICTION NUT

77140 NUT
105068 FRICTION D/SC

76086 FRICTION SPRING

/05069 ALARNG COVER

77019 :—;:/ér/o;v WASHER
{227
[caue (aeE PAGES 10,1/ 4 12

(0@ Genes & Puviowns,
,.( 5¢ MAIN SHAFT
L (wWiTH STOP ARM)

3288 WASHER

72644 BALL BEARING

48/8 LOCK WASHER

220/ MUT

(6746 SCREW

G74G ICREW j
2/9/ cock wasHER

@19/ tock wAsHER -

~

10/44/ CAM=~BAKELITE

7{02 WASHER = JQB;‘g-y

105071 MAIN SHAFT (ASSEM)

(WITHOUT GEAR)

‘ .

/05/50 CAM MUB-BAKELITE,

ALL PARTS SHOWN ON THIS PAGE
ARE COMMON TO XD79 AND XD95




»

4708 SARING

_6—-
(B—1125)

300-/8/ FEEO PAWL
I8-/40 SPRING

300-/28 FEED LEVER

FEED LEVER (ASSEM)

33-334 ScRew

/04536 STRAP

3599 NMUT

3640 lock WAJHEP)

/08535 ARMATURE LEVER (ASSEM)
(r6/67 sScrEw

80444 ICREW
\e/?7  cocx WASNER

IEL0 LOCK WISHEE)

/02532 ARMATURE

045338 ARMATURE LEVER

-M-235 MAGNET COIL

/04837 CLAMP PLATE

8330 WASHER
108196 GOR RETAINER

82GG8 AMIGNET CORE
04537 SMRRIG Mook

"

(82707 AIAGIET STRAP(ASSEM,

(115 owms PER core )

28 SCREW

2438 wASHER |

104538 SPRING

104533 STUD

1§ (w72 485/ TERMINALS)

2508 Scltw

3598 aMUT

2/97 LOCK WASHER
8330 WASHER(Z)

279/ LOCK WASHER )

i

/04530 BRACKET

6990 SCREW|

104669 MAGNET (ASSEM)

-/ MUT P

7&’62 SPRING

1§ (WIT™ OfL RETAINERS)

.

10487/ O RETAINER-FELT

CLUTCH LEVER (ASSEM)

ALL PARTS SHOWN ON THIS PAGE
ARE COMMON TO XD79 AND XD95

104870 W LETAINER -FELT

(Jossre CLuTCN LEVER(ASIEN.




—— .
(B—1125) |

J00-152 ADJUSTING LEVER

= 77/43 BAIL (ASSEM.)

77/42 BANL

II-50 ScREw

1086 SCREW)

77186 WEARKG STR/,
/1163 Scetw -
3640 Lock wASHER

77050 Aes

3599 NUT )

12/62 ScCetw
an LOCK WASHER

8330

P6//8 SCREW

IASHER
2/9/ LOCK WASHER
3598 MUT

2582 Llock wASHER)
L-4 NUT

77049 OPERATING LEVER

2084 RoLLER

_ﬁ/OJ ICOEW
|£457.9 WASHER

.

104676 TERMINAL BLOCK STR/IP

G745 SCREW
2669 LOCK WASHER

77089 OPERATING LEVER(ASSEM)

598 NMUT
2/9/ LOCK WASHER(Z)
46 SCREW

TG/I7 TERMINAL BLOCK ASSEM )———  otl L.

roze sceREw
@ WASHER-BRASS

9229/ CONDENSER - 75 MF.

92/7/ ORACKET-

/026 SCREW

2/9/ LOCK WASHER
- 8
9 T = PR s

D
bt D3GTO TERMINAL BLOCK ASSEM,

028 SCREW
50 WASHER-BRASS

TERMINAL BLOCKS

6/76 SCEW
k2/9/ LOCK WASHER

J 82474 TERMINAL

68/7 SCREW

3
g
i

74777 ScrEw
74965 BYSHING ~BAKELITE

928/7 FILTER (43SEM.)

— Bty T

A
ST 95936 COK - 1 OMMS.
= Iy 0

(70083 Scoew
\ 279/ LOCK WASMHER

~

7002 WASHER :
78905 WASHER-BANELITE
(95225 BUSHING ~BAKEL 7[/

104782 TRANSMITTER BRUSH FILTER (ASSEM)

ALL PARTS SHOWN ON THIS PAGE
ARE COMMON TOXD79 AND XD9%




<Ei063 PLUG -3 PRONG ——————————a]

e
ce]

—-8_
(B—1125)

_‘;&4

104663 POWER CORD (Asssu)

(APPROX. 24" LONG)

‘E{G?Z PLUG ~/2 PRONG

(WITH 82478 TERMINA,

[04670 CORD (ASSEM) )_1
LS,

pary %eau TECHWAL

104801 CORD(ASSEM.)—SHIELDED

(APPROX. 14" LONG)

A0
ng
|

' ~

|04662( CABLEO‘ASSEM)
USED ON XD79 ONLY

108748 WASMER

108305 PLUG-2 PRONG

108729 COVER~RUBBER

111630 CABLE gASSEM.)
(w.D~2345)
USED ON_XD95 ONLY

10467/ CABLE
(WITH 4851 TERMIVAL (Z)
AND 82474 TERMINAL(I)
rOR /104662

711636 CABLE
(WITH 4851 TEMINAL (3)
AND 82474 TERMMNAL(A)
FOR 11163

¢

/08307 COLD

108254 CORD(ASSEM)
(APPROX. 40"LONG)

USED ON XD95 ONLY

‘——-'<‘auu TEOYIAL

UNLESS OTHERWISE SPECIFIED
ALL PARTS SHOWN ON THIS PAGE
ARE COMMON TO XD79 AND XD95

DTV T e

e



-

—9—
(B—1125)

103/83 SNAP PANEL = WALNYT ——en

104660 PU'}TE ~WALNYT

/ ‘ 1By

(#7636 Scecw

% —Qd ~/  MIT

)

o

oY73
BO730 TRRAK/SMIT TER COVER

104841 TAPE EXIT GUIDE — el ] )
’ ) ~WALNYUT

\
Y

/60 SCREw
76099 WASHER Lo |—— 10840/ STR/IP ~LEATHER
3598 wuUT 7\ / \
t
; | o :
I !

80731 DISTRIBUTOR COVER—WALNUT
[14713

ALL PARTS SHOWN ON THIS PAGE
ARE COMMON TO XD79 AND XD95




182841 SWITCH COMMUTATOR

82839 . ROTOR (ASSEM,)-wITH BEARINGS AND Sw/TCH

82840 ROTOR (ASSEM.)

90263 STATOR(W/ITH BASE)
94707 IMSULATOR

02048 BRUSH HOLOER (WITH BRUSH)

- 82845 WASHER
82843 SPRING
88879 BRYUSH MHOLOER SUPPORT (ASSEM) 80358 BALL BEARING
89405 BUSHING

89406 WASHER~SPRING
89407 COTTER PIN

803/2 WASHER

802992 END PLAY SPRING
82845 WASHER

80358 BALL BEARING

(80371 WASHER -CUPPED
180310 wAswER - FELT
80313 WAsHED

80309 WASHER-FELT-

104580 GEAL~30T

©
80754 OILER 11
s 9
4848 FAN ] R
379 Sceew 3 )
2/9/ LOCk wAswER] aQl- @ /04579 PINION-7T
02774 BoLT bl 7/ G746 SCREW
FL 219/ LOCK WASHER
8673 SCREW - e N A
. ; — 80754 OnLER
78026 SCREw C ]
) _ A W-G104 MUT
82850 ENO SNIELO ) rree—
OwTn 80754 ma}} i o (0558 EMD SHIELD
L{mr// 80754 LER)
20343/ GROMMET-RUBBER

= @ 82474 TERMINAL

SYNCHRONOUS MOTOR

82283 MOTOR, 1/40 H.R, 110 V., 60 CYCLE A.C.(GE. MODEL 5SH25ABI18)—EXCLUDES PARTS MARKED(®)
104675 MOTOR ARRANGEMENT "EZ", INCLUDES 82283 MOTOR AND PARTS MARKED (B)



c (

73236 FIELO FRAME (wiTH 7077/ OILER)

72587 ARMATURE

73240 FI/ELO CoRE

6324 2 INSULATION

77911 BRUSH CAP

L/fve OMNE FIELO cort)

paz37 ewmo swieLo

TOE72 BRUSK WOLOER(NITH INSULATOR)

8094 BRYSK (WITX SPRING)

XE3I? WASMER ~ FIBRE
71998 BRGSH MILDER BN (WITH 80706 SCREN)

20721 ONER

;/00 Sceen

1
104451 LOCK PASHER |

8222 WEARING STR/P

Wi 70771 onee)

73247 FIELO Cort

7077/ OIER

506/ BALL BEARIG(BOTH EWOS)

7/999 SPRING
803/2 WASHER

108658 GEAR-45T

?)76 &/ ROSUSTING LEVER
9/6/7 SHIMS

L T O S 104G5E9 PINION - 9T

SLOZ7 STor

&74L6 SCRENW

Y9/ LOCK WASHEE
éxo WASHER

i
'5.‘, el 746 SCREW
A 219/ LOCK WASHER

1272 SCREw (BOTH ENOS)

Py ' (73595 cLAMPIG ROD
A 34-59 wmuT

126123 BYSNING-RUBBER

7324 SCALEN:

f;.az.a/ RETRINER-STEEL | aorw
/

@az274 TERCMINAL

: 189 CEIRINER-COPPER
\ 73232 masweR-recr | V00

73243 LOCKING WEOSE

@726 _cABLE (wo-2140 0@ 2345)

TEESS SCREY

GOVERNED MOTOR—D.C. SHUNT

72586 MOTOR, I/I7 H.R, 11OV, D.C. SHUNT (G.E. MODEL 5BY30A3)—EXCLUDES PARTS MARKED(®)
104673 MOTOR ARRANGEMENT “EX", INCLUDES 72586 MOTOR, PARTS MARKED (8 AND

70361 RESISTOR UNIT(ASSEM.)—SEE PAGE 14

80352 CENTER CONTACT GOVERNOR(ASSEM.) —SEE PAGE I3
868! | GUARD—GOVERNOR—SEE PAGE 14

86853 GOVERNOR BRUSH BRACKET (ASSEM.) —SEE PAGE 13
CONDENSER (ASSEM.) - SEE PAGE 14

RESISTOR & BRACKET —SEE PAGE 14

(s211-8)



7323G FIELO FRAME (WITH 7077/ OILER)

G710 ARMATURE

77911 BRUSH AP

70872 BAYSH MNOLOER(MITH INSULATOR)

8094 BRUSK (WITN SPRING)

K837 WASHER - FIBRE

2/998 8PISH NULDER #ING (WITH 80706 SCRENY)

70771 ONER

(100 scoew ]"6¢fz

10845/ LOCK NASHER |

9222 WEARING STR/P

76 &/ PAJUSTING LEVER

9/6/7 SHIMS

84047 3SroP

6746 ScREW
2/9/)  LOCK WASNEA

Q330 maswee |

126123 BUSNING-RUBBER

73244 SCREN-

73238 FIELO coRE

G324z msucaTION
\_(FoR owE FiELO coit)

3237 £am0 sHiELO
\wiTH 7077/ oiLER)

73239 FIELO colL

7077/ OILER

506! BALL BEARING(BOTH ENOS)

1999 SPRING
803/2 WASHER

104658 GEAR-45T

B 104659 PINION-IT

ot 6746 SCREW
- 2/197 LOCK WASHER

1272 SCREW (BuTH EMNDS

7 3595 CLAMPING @00
(34-59 wuT

f73230 pETaWER-STEEL | pory

@a2472 TERMINAL
73243 LOCKING WEDSE

@D 77126 _casLe éma-zuo oR 2345)

71189 RETRINER-COPPER
L?JZJZ WASHER=FELT o3

GOVERNED MOTORS—A.C. SERIES

6708 MOTOR, /25 H.P, 110 V.,60 CYCLE, A.C. SERIES (G.E. MODEL 5BA65AA77)— EXCLUDES PARTS MARKED®
104674 MOTOR ARRANGEMENT “EY" INCLUDES 6708 MOTOR, PARTS MARKED@®) AND ;272295

78206 RESISTOR UNIT(ASSEM)—SEE PAGE 14

80352 CENTER CONTACT GOVERNOR (ASSEM.)—SEE PAGE 13
86811 GUARD—GOVERNOR — SEE PAGE 14

86853 GOVERNOR BRUSH BRACKET (ASSEM)—SEE PAGE I3
CONDENSER (ASSEM) -SEE PAGE 14

111604 MOTOR ARRANGEMENT “GW; SAME AS "EY"(SHOWN ABOVE) PLUS A 95326 MOTOR—GOVERNOR FILTER (ASSEM)—SEE PAGE 14

& | - C ¢ ¢

(s211-8)

3



(8—1125)

~

/63/4 CONTACT SPRMG (AS3EM,) 1064 SCREW
Efva.a: COMTACT PONT \

86868 OUSHING - BAKELITE
TEL39 GOVERNOR SHELL
‘66869 prOST

6323 SPRING 63/8 CLAMAP

6320 CONTACT SCREwW
(WtTH TUNGSTEN CONTACT) 6398 SCREW

6345 MUTr €3/9 BLock

2/9/ tocw WASHER)
€3/9 8tocw

(6327 Scesw
(2797 cock waswee

G324 AOTUSTING WHEEL

6330 BrARING (A:sfMN
| (UPPER & towsR) J

6348 Scorw :
3640 Lock WA.»VEP:(L 8/65 WASHER -

TER43 OUTER CONTACT VST
7845/ GOVERNOR CovER

78238 BUSHING=BAcEL!TE

78437 INSULATOR

78437 INNER O15C fo/V/W(ﬂ
7896 OUTER LVEC CONTACT SPRING SPRING

-4 NUT
2609 LOCK WASHER
\&979 8 3238 WASHER
68// SCREw FOR MOUKITING GOVERNOR 7/05 TAOGET - /0 SPOT

2/9/ LOCK WASHER | TO MOTOR SHAFT

80352 CENTER CONTACT GOVERNOR (ASSEM.)

USED ON'EXEY'8'GW'MOTOR ARRANGEMENTS

N

4733 INSULA TOR 80336 NSULATOR

28403 CONTACT BRISH

Q1732 CLAMP PLATE

78399 OUTER OrSC BRUSH
SPRMG (W/TH 784803
COMTACT BRUSH)

784200 INAEQ VSC BRUSH
JAe/A/GC(ww 78403
CONTACT BRUYSH)

V68  Sceew h
78398 BYSHING-BKELITE ]

6746 ScREW
219/ LOCK WASHER

74728 TERNUNAL

86872 SRACKET

_rd." 19 SCRENW
kZ/ 9/ Lock nRSHER

84852 PLATE.

STae Soeem ved
9/ Vs
NG <

80335 PLATE )

86853 GOVERNOR BRUSH BRACKET (ASSEM.)

USED ON'EX.EY& GW'MOTOR ARRANGEMENTS




8=l

K7a7zz RESISTOR - 500 OMWMS EACH (K0P 703G/
78205 RESISTOR-300 OHMS EACH (FOR 762065
BI2E TERNIIINAL ENO

w028 SCRENY
2538 NASHIR
SN0 LocK WRSHER

70707 BRACKE)-
~ \-%

125

20724 MWSULATOR

J87/ BoLT
70887 MUT

N

1

(2669 w0 wasnew
~

04448 sceew
218/  LOCK WASHER

e

76284 STRAP -2 18 LoNG
USED ON 76206 OMY—— r1yy74/ §2d78_TE@MINALS)
o T gnaze reovits
70361 RESISTOR UNIT(ASSEM)-(250-500-1000 OHMS)
USEDON'EX' MOTOR ARRANGEMENT

7002 WASNER

78206 RESISTOR UNIT(ASSEM.)-(150-300-600 OHMS)
USED ON'EY'&'GW'MOTOR ARRANGEMENTS

~

e
779/1 8RUSH c4ar
/1266 SCREW

2227 ‘waswee |

—

82474 TERMINAL

9

el

S
922/6 FUTER (ASSEM.)

[33-w0 sceew

/
94G79 CONDENSER -5 ME

Lﬁsf

J640 LOCK WASHER
lwes-z7 ‘waswee

84990 ScREw

94678 seAcKET
~N

8681/ GUARD ~GOVERKNOL ——w=]

95326 MOTOR-GOVERNOR FILTER(ASSEM.)
USED ON'GW"MOTOR ARRANGEMENT

B 8539 SCREW
219/ LOCK WASHER
700! WAIHER

7002 WASHER

GUARD -GOVERNOR

USED ON'EX.EY, 8'GW'MOTOR ARRANGEMENTS

787572 Guaro

1297  SCREWY

B620 WASHER-FIBRE

3598 NUT
2/9/ LOCH WASHER
2002 WASHER

72566 RES/STOR — 200 oAms
(r00-/00)

RESISTOR & BRACKE
USED ON'EX’MOTOR ARRANGE

T

MENT

«

T ‘F-——W/!.f SCREW

fatd————————/22-276 STRAP

X 7—-———3&94 INSULATOR

b 3043 RES/STOR = 250 OWMS

8239/ COMOENSER= [ MF,

(y2-if2)

762/7 BRACKET

(6746 sceew

CONDENSER

E/s/ LOCK WASHER

ASSEM)

USED ON'EXEY, 8/6W MOTOR ARRANGEMENTS

2986 Buswve-saKELTE 430345



M-235
W-6104
33-50
33-110
33-158
33-276
33-334
33-335
33-337
34-1
-4
34-11
34-59
34-64
35-33
35-137
35-140
36-51
36-153
100-8l,
103-27
112-7
122-276
123-244
126-123
300-106
300-107

300-108
300-109
300-110
300-113
300-121
300-128
300-137
300-152

Magnet Coil (115 Ohms),6
Nut (.164-36 Hex.),10
Serew (4-40 Shoulder) 7
Screw (4-40 x 3/16), lb
Screw (6-40 x 1/2) 3
Screw (3-48 x 5/ 6},

Screw (4-40 Shoulder ,6
Screw (1/4-32 Pilot), 3.
Screw (4-4,0 Shoulder} 8
Nut (1/4-32 Hex.),6

Nut (10-32 Hex.),?7

Nut (2-56 Hex.), 9

Nut (10-32 Hex. ) 11, 12

Nut (3-48 square’ 3
Spring, 2

latch Spring,2

Spring,6

Shaft,2

Dowel 2

Screw (8-40 1 2- -17/32),1
Washer, 2, 14

COntect Screw,j

Strap, 14

Washer, 1

Bushing - Rubber,11,12
Lever Bearing,3

Contact Screw Bridge,
Assem., 3

Bridge - Upper,3

Bridge - Lower,3
Insulator, 3

Tip - Brass,3

Shaft, 3

Feed Lever 6

Lever Guide 3

Ad justing Lever 7

Lever §1 (with Armature),3
Lever 42 (with Armature),3
Lever /3 (with Armature),3
Lever fi (with Armature), 3
Lever #5 (with Armature),}
Terminal Block, 3

Feed Pawl,b

Bracket - Right,.4

Feed Roll,2

Feed Roll Bearing,2

Detent Bracket,2

Detent Lever (with roller

and pin),2
Lid Holder, <«

Shaft,2
Latoh,2
Bracket - Left,4
Terminal, 3
Serew (6240 x 3/8),7
Screw (4-40 x 1/4),6,7,14
Screw (6-32 x 1/4),13
Screw (4-40 x 3/8),7
Screw (1/4-32 Pllot),11,12
Screw (3/16-40 Shoulder),?
Sorew (4-40 x 3/8),2
Screw (6-40 x 5/16),1,3,4,8
Sorew (L=40 x 1/4),2,7
Sorew (4L-40 x 5/16),%
Screw (2-56 x 3/16),3
Screw (4=36 x 1/4),5
Sorew (4-i0 % 5/16),2,3,5,13
Screw (6-40 x 7/16),3
Screw (6-40 x 3/16),7
Screw (4-40 x 11/32},2
Sorew (6-40 x 5/8),3,10

Serew (6-40 Shoulder3,7
Screw (4L=40 x 9 16),2
Screw (10-32 x 2 1
Screw (6-32 x 7/

Screw (6-40 x 11/163 11 12
Serew (4-40 special)

Screw ié-ao x 2-7 63 3L
Screw (6-40 x 13 32)
Roller, 7

-15 -
(B-1125)

NUMERICAL INDEX

Lock Washer,l to 7,10 to 14

Nut (5/16-32 Hex.),5

Washer, 14

Lock Washer 7

Washer, 4,6

Lock Washer,4,7,13,14

Washer, 1

Bushing - Bakelite, 14

Resistor (250 Ohms), 1t
Insulator, 14,

Washer, 5

Terminal, 3

Washer, 1 13

Nut 56-&0 Hex. ) 6 7,9,

Nut (4-40 Hex.

Insulator, 3

Washer - Fibre,la

Washer - Brass,3 ,

Lock Washer,l

Washer, 3

Washer - Brass,?

Spring, 6

Lock Washer, 5

Terminal, 8

Bolt (3/16-24 x L) 14

Ball Bearing,11,1

Screw (6-40 x 9/16) 3 7
Screw (2-56 x 1/4),3

Screw (1/4-20 x 5/8) 1
Contact Spring (Assem. ),13

Clamp, 13

Block, 13

Contact Screw (with Tungsten
Contact), 13

Spring,l}
Ad justi Wheel,1l3
Beari Assem.s - (Upper and

Lower),
Secrew (6 32 x 11 32),13
Nut (6-32 Hex,), ?
Screw (6-32 x 3/8 13
Screw (4-36 x 3/4),13
Governed Motor 1/25 H.P.
110 V. 60 cycle, A.C. Series
(G.E. Model 5BA65AA77),12
Armature, 12
Screw (10 32 x 2),5,7
Serew (6-40 x 5/16),1
11,12,13,14
Termlnal 3
Screw (6-40 T 5/8),4,7,13

Hub, 13

Screw (1/4-32 Pilot),6
Washer, 14

Washer,1,5,7,14

Adjusting Laver 11,1

Brush (with Spring), 11 12
Washer,13

Wearing Strip,11,12
Cable Clamp,l

Washer, 5,6,7,11,12

Top Plate,2

Weari stri ,2

Screw (6-40 x 1/2) 1,5
Terminal Block (Assem.’
Foot - Rubber,l

13,14

" Clamp Plate,2,13

Insulator, 2 13
Screw (6-32'x 1-1/8),7

Resistor Unit (Assem.) (250-500-

1000 Ohms), 11,14
Braoket,l?
Resistor (500 Obms), 14
Insulator, 14
Oiler,11, 12
Brush Holder (with Insulator),
11,12

Nut (3/16-24 Hex,),1ll4
Screw (6-32 x 1-1/&),1&

»2,4,5,10,

71189
71998
71999
72069
72508
72566
72579
72586

72587

78025

78205
78206

78398
78399
78400

78403

Retainer - Copper, 11,12

Brush Holder Ring (with
80706 screw),11,12

Spring,ll 12

Shims,

Screw (6-&0 x 3/&) 1,6

Resistor - 200 O.
(100-100), 14

Washer, 5

Governed Motor 1/17 H.P.
110 V., D.C. Shunt
(G.E. Model 5BY30A3),11

Armature, 11

Ball Bearing, 5

Contact Point,13

Retalner - Steel, 11,12

Washer -~ Felt,11,12

Flield Frame (with 70771
oiler),11,12

End Shield (with 70771
Oiler), 11,12

Fleld Core,12

Fleld Coil,12

Fleld Core,1ll

Fleld Coil,l1

Insulation’ (for one
Field Coil), 11,12

Lockin, Wedge 11 12

Screw %10 30 x 7/8) 11,12

Clamping Rod, 11,12

Terminal Block (Assem.) 7

Resistor - 1600 Ohms
(800-800),1

Screw (4L-40 x 23/32),7

Terminal,1l3

Guard, 14,

Spring, 6

Bushing - Bakelite,?

Screw (6-40 x 13/32),1

Friction Spring,5

Washer,9

Screw (10-32 special),?

Terminal Block (Assem.),?

Screw (4-40 x 3/16),6

Bracket, 14

Bushing - Bakelite,2

Strap - 2-1/8" long (with
82474 Terminals),ll -

Fan, 10

Bracket, 3 -

Friction washer, 5

Clamp Plate, 5

Contact Tongue, 3

Bushing - Bakelite,5

Operating Lever,?7

Arm, 7

‘Brush Holder,5

Stop Post, 5

Bracket (Assem.),

Operating Lever (Assem.),?

Cable, 11,12

Washer - Bekelite 1

Nut (9/16-32 Special),s

Bail,?7

Bail’ (Assem. ),7

Wearing Strip,?

Brush Cap,11,12,14

Sorew (4-48 x 7/32),10,
1,12

Resistor - 300 Ohms,14

Resistor Unit (Assem.)
(150-300-600 Ohms), 11,14

Bushing - Bakelite,1l3

Outer Disc Brush Spring
(with 78403 Contact
Brush),13

Inner Disc Brush Spring
(with 78403 Contact
Brush), 13

Contact Brush,13



Governor Cover,13
Insulator,1l13

Bushing -~ Bakelite,1l3
Governor Shell,13

Outer Contact Disec,13

Outer Disc Contact Spring,l3
Inner Dise Contact Spring,l3
Washer - Bakelite,7

End Play Spring,10

Washer -~ Felt,10

Washer - Felt,10

Washer - Cupped,l0
Washer,10,11,12

washer,10

Plate, 13

Insulator,13

Center Contact Governor

(Assem.),11,12,13
Ball Bearing,10 —

Serew (6-40 x 1/4),6,14
Cable Clemp,l
Screw (6-40 x 3/8),5
End Shield {(with 80754

Oiler),10
Screw (6-40 x 3/16 Set),

11,12 )
Transmitter Cover -

Walnut,9
Distributor Cover -

Welnut,9
Oller,10
Screw (4-40 x 1/4),5
Screw (6-40 x 5/8 flat

head), 4, 5
Terminal,2
Synchronous Motor 1/40 H.P.

110 V., 60 Cycle A.C.

(G.E. Model 5SH25AB11B)."9
Condenser - 1 MF.

(1/2 - 1/2),14
Terminel,7,8,10,11,12,14
Magnet Core,6
Magnet Strap (Assem.) (with

4851 Terminals),6
Rotor (Assem,) - with

Bearings and Switch,10
Rotor {Assem.),10
Switch Commutator, 10
Spring,10
washer, 10
Brush Holder (with Brush),10
End Shield (with 80754

Oiler), 10
Stop, 11,12
Washer,?7
Stiffener,2
serew (.138-40 x 1/4),1k4
Plate,l
Screw (4-48 x 5/16},10
Guard - Goveramor,11,12,14

86812
86815
86852
86853

36868
86869
87636
88879

89405 .
89406

101393
101439
101441
101533
101713
101714
101715
101830

102774
103183

103431
104357

- 16 -
(B-1125)

NUMERICAL- INDEX

Bracket,13

Brush Holder Arm,5

Plate,13

Governor Brush Bracket
(Assem,),11,12,13

Bushing - Bakelite,13

Post,13

Sorew (2-56 x 3/16},9

Brush Holder Support
(Assem.),10

Bushing,10

Washer - Spring,10

Cotter Pinm,10

Terminal End,l4

Stator (with Base),10

Shim, 11,12

Washer - Fibre,1ll,12

Bracket,?

Filter |Assem.),l

Filter (Assem.),7

Condenser - 1/10 MF.,7

Brush, 5

Bracket, 14

Conienser (1/10 - 1/10 -
1/100 NF.),14

Insulator, 10

Plug - 3 Prong,8

Motor - Governor Filter
(Assem.), 14

Bushing ~ Bakelite,?7

Coil - 1-1/10 Ohms,7
Shimgs, 2

Serew Plate,2

‘Retaining Lid,z

Bracket,2

Contact Pin,2

Contact Pin Guide,2

Base - Walnut,l

Tape-Out Contact
(Assem.),?

Tape Guide Plate,2

Contact Spring - Lower,2

Contact Spring - Upper,2

Eccentric,2

Lid Plate,2

Retaining Lid (Assem.),2

Peed Lever Stop,3

Cam - Bakellte,5

Brush Holder (Assem.),5

Terminel, 3

Spring, 3

Terminal (Assem.),3

Base Plate (with
Insulator),l

Bolt (8-36 x 4-3/8
Special}), 10

Snap Panel - Walnut,9

Grommet - Rubber,l0

Spring Hook,6

104451
104527
104528
104529
104530
104532
104533
104534
104535
104536
104538
104540
104579
104580
104657

104658

104659
104660
104662
104663
104669
104670

104671

104672
104673
104,674
104675
104676
104,782

104801
104837
104841
104870
104,871
104872

105057
105066

105068
105069
105070
105071
105150
105220
108215
108254
108305
108307
108396
108401
108729
108748
111604
111630
111636

Lock Washer,l1,12
Disc {Assem.},5
Retaining Ring,5
Handle, 5

Range Scale, 5
Armature,b
Stud, 6

Armature Lever,6
Armature Lever (Assem.),6
Strap, 6

Spring,6

Bracket, 6

Pinion - 77,10

Gear - 307,10

Gear Guard,l

Gear - 45T,11,12

Pinion - 9T,11,12

Plate = Walnut,9

Cable (Assem.),8

Power Cord (Assem.),8

Magnet (Assem.),6

Cord (Assem.) (with 824,74
Terminals),8

Cable (with 4851 and 8247k
Terminals),8

Plug - 12 Prong,8

Motor Arrangement "EX", 611

Motor Arrangement "EY" 12

Motor Arrangement "EZ",10
Terminal Block Strip,7

‘Trenamitter Brush Filter

(Assen. ), 7
Cord (Assem.)—(Shielded),8
Clamp Plate,6
Tape Exit Guide,9
011 Retainer (Feit)},6
0il Retainer {Felt),6
Clutch Lever (Assem.)
(with 011 Retainer),6
Tape Gulde Plate,2
Main sShart (with Stop

Am), 5
Friction Disec,5
Bearing Cover, 5
Friction Nut,5
Main Shaft (Assem.),5
Cam Hub -~ Bakelite,5
Bushing - Bakelite,3
Condenser (1/4 MF.),1
Cord (Assem.),8
Plug - 2 Prong,8
Cord,8
Coil Retainer,6
Strip - Leather,9
Cover - Rubber,8
Washer, 8
Motor Arrangement "GwWe 12
Cable (Assem.),8
Cable (with 4851 and 8247
Terminals), 8




